‘aln “0D 3SNIHDVIN DNIMSS 3roz

EZaig Y siIEREm-Em

SH9-£99-0087131 ‘RBMEBEE
WNIHO FO9LLE ‘SNVIPEHZ ‘NYIHNA ‘SNOZ NAIYWYC:00Y

HWALEEYTE TR TR
‘all “o0d SNIHDVIW DNIMDS 3roz

EZa8 Y EWIENEID-Em

A004d S1LdHvd
TVNANVIN NOILVYH3dO

it £ # =
& H Wl B

ANIHOVIN ODNIM3S HOLILSYO01 A33dS-HOIH =F (D

WHHEEE o




TP

Parts book

1. BEREAh 2011 4 5 AEFBITA.

It was a new—revised edition in May. 2011.
2. EWERAR, HEHFS. YES.

Please confirm the relative applications

Ref. No, part No.When buying the parts.

26



Hx
CONTENTS

1. HL5e 4 44 Machine frame &miscellaneous cover components::s++* 28
2. X BB AHE Main shaft & thread take-up lever
Components .............................................................................. 31

3. 5HAE. M R R WS4y 4U/F Needle bar. upright shaft & hook

driving shaft COMPONENTS s++essesssreseerensteettattmtuiinantenteneieanianeans 34
4. [EPHAN A Presser £OOt COMPONENTS:s:s+essssressssrsesssssssrsasansassenses 37
5. B Feed mechaniSm COMPONENtS:sss-ssereeeessesssssnsrsansassssenne 39
6. JHIE MM 0i1 lubrication COMPONENtS se+essserssersesrenrermermerereeses 43
7. JHAEAMAME 0i] TeServoir COMPONENtS se+etteseeessesessersmmmamnanioniannns 45

8. frr | LSR5 44 A Belt cover. bobbin winder & thread

Stand Components ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo 47

0. il AcCesSOriesseeeseseserrreesetacatetetnncetnticaaicotencttnentnciectcncececacnnes 50

27



1, A4l Machine frame & miscellaneous cover components

_28-



L. Hlsen Ak

Machine frame & miscellaneous cover components

1 20003526 |THIHX Face Plate 1
2 10008944  |[HIAR #~ Face Plate Packing 1
3 10005558 [H24T Screw 1/8X44 L=9 1
4 |10010339 [T AR B iR 1 ASM 0il Shield ASM. 1
5 |10008943 W2l 2% Rubber Plug 2
6 10008942 |ZF %€ Rubber Plug 1
7 10008972 [M24T3/16X28 1L=9 Screw 3/16X28 L=9 8
8 120003525 |5 Hiti Side Plate 1
9 10008976 |/ & Fie 2 Side Plate Gasket 1
10 10008975 |fL2E Rubber Plug 1
11 [10008941 |EFLIE Rubber Plug 1
13 110010640 |=HRZk’A) Three-hole Thread Eyelet 1
14 110008934 |I2%4T3/16X28 L=6 Screw 3/16X28 L=6 1
15 10008934 |I2%4T3/16X28 L=6 Screw 3/16X28 L=6 1
16 [10008940 |f4:/A) Arm Thread Guide A 1
17 [10008973 [MZ4]11/64X40 L=6 Serew 11/64X40 1L=6 1
19 [10004178 |JesiZ L) Nut 1
20 |10004199 |JegkHIEhAR Tension Sisc Stopper 1
22 110004179 |FAZHR Tension Sisc Holder 1
23 |10004180 |JegkiR Tension Sisc 2
24 |10004177 |FLIBET Screw 1
25 (10004201 |Pk&kE Take—up Spring 1
26 |10010639 | Mk TR HE Tension Post Socket 1
27 110004200 |M2%T9/64X40 L=5.5 |Screw 9/64X40 L=5 1
28 10006264 |24 Screw 1
29 10004184 |FALZRET Thread Release Pin 1
31 |10009005 |#24T11/64X40 L=8.5 |Screw 11/64X40 L=8.5 2
32 10008937 |4k Arm Thread Guide B 1
33 |10008973 |#Z%1'11/64X40 L=6 Screw 11/64X40 1L=6 1
34 10008977 |#BF 3 Rubber Plug 2
35 [10008972 [#Z%]3/16X28 L=9 Screw 3/16X28 L=9 3
36 (10013706 |HEMGEBAE Slide Plate ASM 1
37 110003960 |#fEHK Slide Plate 1
38 (10003963 |HEHT Spring Of Slide PLATE 1
39 |10010080 |#2473/32X56 1=1.9  |Screw 3/32X56 L=1.9 2
40 10002577 |JEMZAE Bed Screw Stud 4
41 110004373 |BEAZEY H Ruler Stop Seat 1
42 110004374 |W24T Screw 2
44 110002840 |5 4T Pole 2
46 |10008936 |“Z4axfEsig Safety Label 1
47 110004183 |07 [E Rubber Ring 1




1. Hloerdft Machine frame & miscellaneous cover components

= YEl-S - AT
REF. No. [PART. No. el DESCRIPTIONG QTY
. P ER For Light medium—heavy materials
12 110004371 |idZet: Needle Thread Guide Pin 1
18 [10010644 |Jesk e 1 Thread Tension asm. 1
21 |10004176 |Je&k 5 Tension Spring 1
30 [10012131 |4 Needle Plate 1
43 [10005590 |5 Model Plate 1
45 10006418 |FkLeFrpiy Thread Take—up Lever Cover 1
JZ¥l For heavy materials
12 110005639 |1 Zt: Needle Thread Guide Pin 1
18 110005942 |Je 2k s Thread Tension asm. 1
21 |10005941 |Je&k 3 Tension Spring 1
30 10005917 %1 Needle Plate 1
43 110006506 |74 Model Plate 1
45 110006676 |PkLEAFPiH = Thread Take—up Lever Cover 1
KHERJEHL For heavy weght materials (big roating hook)
12 110005639 |ifZett Needle Thread Guide Pin 1
18 [10005942 |Jeak eah Thread Tension asm. 1
21 |10005941 |Je&k 5 Tension Spring 1
30 [10005917 |&FHR Needle Plate 1
43 (10004307 A5 Model Plate 1
45 [10006676 |FkLFFREHE Thread Take-up Lever Cover 1

_30_




2. FERiEHERAT 5y 41 Main shaft & thread take-up lever components

5



2« T PRSI H A Main shaft & thread take—up lever components

Ty (kS e
REF. No. |PART. No. el DESCRIPTIONG QTY
1 20000648 PRk EY B4 Thread Take-up Crank Shaft 1
2 10010083 [#24715/64X28 L=10.5 |Screw 15/64X28 L=10.5 1
3 10010539  [FRAFB 3l Pl 0il Resistant Cover 1
6 10014106 |PREEATIRE K Needle Bearing 2
8 10010592 |EFFFIZEHR Needle Bar Crank Rod 1
9 10010537 [#2£]9/64X40 L=4.8 Screw 9/64X40 L=4.8 1
10 10010082 [#24£79/32X28 1~=16 Screw 9/32X28 L=16 1
12 |10005020 | f7iR4T1/4X40 1=6 Screw 1/4X40 L=6 2
13 |10010534 | AriREr07 b Rubber Ring 1
14 [10010545 |##%]9/32X28 L=6 Screw 9/32X28 L=6 1
16 (10010092 |##%]1/4X40 L=11 Screw 1/4X40 L=11 2
17 10003927 | E#hj5ame Main Shaft Rear Bushing 1
18 10010507 | L Zhyiht 0il Seal 1
19 10010089 (4647 3 -4l FH £ P8l Snap Ring 1
20 10010542 | F&h$4kE Thrust Collar 1
21 10005020 [#2£71/4X40 L=6 Screw 1/4X40 L=6 2
22 |10007233 | Lt Main Shaft Front Bushing 1
23 (10010504 | vy & 15 15 45 0il Amount Adjusting Pin 1
24 10003959 | L#&i4hE Intermediate Bushing 1
25 10010593 [#2%E] Screw 1
27 120003683 | L% Hand Wheel 1
28 10010536 | F#024T Screw 2
29 110010544 | L%h Main Shaft 1
30 10010541 | Hhw g8 e B2 o1l Roller Felt 1
31 (10010540 |diifh s T aE Sleeve Of 0il Amount Adjusting Pin 1
32 10010538 0% & 0-ring 1
33 (10010643 [##479/64X40 1=6 Screw 9/64X40 L=6 2

7327




2« T PRSI H A Main shaft & thread take—up lever components

e ks . Hht
REF. No. [PART. No. S DESCRIPTIONG QTY
fH. PRl For Light medium—heavy materials
4 10010535  |BEEERT Thread Take-up Bar 1
5 10004158 |$hEIERTF 4> 201F Thread Take-up Lever ASM. 1
7 10004144 |HkLk hn sk Needle Bar Crank 1
11 10012203 &1 FF Hh 9 Counter Weight 1
15 10010115 |3 R Co%e Feed Drive Eccentric 1
26 10010098 3K 0058 55 AR Thrust 1
JE¥lL For heavy materials
4 10005936  |HhLkiZH Thread Take-up Bar 1
5 10005939 |$hEIEFTF 4201 Thread Take-up Lever ASM. 1
7 10005937  |Fkk thtvisf4: Needle Bar Crank 1
11 10012858 %1 #T HhA# Counter Weight 1
15 10005991  [iZ& M Co%e Feed Drive Eccentric 1
26 10005992 |3 K L0 5 AR Thrust 1
| K iR JEEBL For heavy weght materials (big roating hook)
4 10005936  |PELLIET Thread Take-up Bar 1
5 10005939  |$kLki®EAT o201 Thread Take-up Lever ASM. 1
7 10005937 |k w44 Needle Bar Crank 1
11 10005938 |14 it Counter Weight 1
15 10005991 3 kM- 0oFe Feed Drive Eccentric 1
26 10005992  [3% KMo 8 i AR Thrust 1

7337




3. 5HF. BRI 0 Needle bar, upright shaft & hook driving shaft components




3 BEAF R Al KR SR sl o AL

Needle bar. upright shaft & hook driving shaft components

75 Ykl - s
REF. No. [PART. No. Sl DESCRIPTIONG QTY
1 10010587  |fL%E Cap 1
2 10010589  |EF#T_F4mE Needle Bar Upper Bushing 1
4 10010590 | Bl A Needle Bar Connecting-rod 1
5 10010643  [#5479/64X40 1.=6 Screw 9/64X40 L=6 1
6  [10010586  [fHHFiEEATHEHL Slide Black 1
9 10010588  [#2%]'1/8X44 1=4.5 Screw 1/8X44 1=4.5 1
12 10010056 | L#h<pvife (JO Gear Of Main Shaft (Big) 1
13 [10010065 |WZR%£]1/4X40 L=8 Screw 1/4X40 L=8 8
14 10010062  |®Hl EAvife (/M) Gear Of Upright Shaft (small) 1
15 (10010029 |"W&%h F<-ih%e (XD Gear Of Upright Shaft (Big) 1
16 10003937 | Fhi<-ihife (/) Gear Of Hook Driving Shaft 1
19 10003961  |"B&fh Fohss Upper Bushing 1
20 [10008972 [#24T3/16X28 L=9 Screw 3/16X28 1=9 1
21 10003964 | "B&Hl £ Upright Shaft Lower Bushing 1
22 10003931 | FahjGshE Rear Bushing 1
24 (10010058 | %44 &l Thrust Collar 1
25 (10010059 [#24711/64X40 L=4.8 Screw 11/64X40 L=4. 86 2
27 110010066 |W%%711/64X40 1=9.5 Screw 11/64X40 L=9.5 1
29 10010593  [WB4T Screw 1
30 10011065 | %42 vk [ Thrust Collar 1
31 10010593  |#24]15/64X28 L=7.5 Screw 15/64X28 L=7.5 2

,35,




3+ AT Ah e UK sl Al oy 2 1 F

Needle bar. upright shaft & hook driving shaft components

e kS . i
REF. No. [PART. No. kil PESCRIPTIONG Q1Y
. " EEl For Light medium—heavy materials
3 10004182 [EFHF Needle Bar 1
7 [10010638 |4AT FHIFEL A Needle Bar Thread Guide 1
8 10014117 |&HFF N Needle Bar Lower Bushing 1
10 10010591 |£l4Fk2 Needle Bar Thread Guide 1
11 |10004898 |HLEl (DBX1) Needle DB X 1 1
17 10010057 [ B&% Upright Shaft 1
18 |10010060 |20 Bobbin 1
23 110023997 |hEtR Hook 1
26 10010067 | et e A8 Positioning Finger 1
28 10004347 | FihpiihE Front Bushing 1
32 10010061 | % Hook Driving Shaft 1
33 10003780 [+ Bobbin Case 1
JZ Bl For heavy materials
3 10014469 |EH#F Needle Bar 1
7 [10005943 |EAT FHIEL A Needle Bar Thread Guide 1
8 10005916 |&HAT FHm4s Needle Bar Lower Bushing 1
10 [10005945 |£l 472 Needle Bar Thread Guide 1
11 |10003634 |HLEF (DBX1) Needle DB X 1 1
17 10010057 [ %&% Upright Shaft 1
18 [10010060 |#2.0» Bobbin 1
23 [10007157 ek Hook 1
26 10010067 | et e A8 Positioning Finger 1
28 10004347 | FihpiihE Front Bushing 1
32 (10010061 | %k Hook Driving Shaft 1
33 10007010 |#& T Bobbin Case 1
| K iR JEBL For heavy weght materials (big roating hook)
3 10005944 &1 #T Needle Bar 1
7 [10005943 |EFAT FHIEL A Needle Bar Thread Guide 1
8 10005916 |EFFF FEhE Needle Bar Lower Bushing 1
10 10005945 |5l FF2k2) Needle Bar Thread Guide 1
11 |10003634 |BLEF (DBX1) Needle DB X 1 1
17 10005986 [ B&%l Upright Shaft 1
18 |10007138 |#&-L» Bobbin 1
23 [10007008 |JiE#z Hook 1
26 10005984 | JiEhR i 7.8 Positioning Finger 1
28 10023394 | Fihpidhes Front Bushing 1
32 110005985 | 4l Hook Driving Shaft 1
33 10007390 | T Bobbin Case 1

7367




4. EBSTEAH: Presser foot components




4. R4 Presser foot components

=1 DI =N Fofr L
1 10003922 MR T Hand Lifter 1
2 |10010016 | HeHIHR F-184T Screw 1
3 10010027 |02 [E Rubber Ring 1
4 10010023 | IR T iy %6 bt Hand Lifter Cam 1
5 10008945 |4 A RIAT AR Hand Lifter Link 1
6 |10010649  |RiAFFF 144 Snap Ring 1
7 |10010653 |HiATAFIBLCHY Link Shaft 2
9  |10010026  [JT 144 Snap Ring 3
10 10010648 | JEI T AR Lifting Lever 1
11 10010026 [JF H 448 Lifting Lever Ring 1
12 10010651  [Wg4T Hinge Screw 1
13 10010652  [W84T Hinge Screw 1
14 10010017 |48 IS ATAT Lifting Level Link 1
15 10010020 A TR S TR Connecting Rod Vertical 1
16 10010025 |46 5 47 4T Lifting Level Connecting Rod 1
17 10010026 | JT 114 Snap Ring 2
18 10010647  [FAZ TR 5 A7 5% Tension Release Return Spring 1
19 10010642  |FALkAi4] sk Tension Release Pin Spring 1
20 10010641  |FALkii4T Tension Release Supporting Pin 1
21 10010019 | FA&RTiiAR Tension Release Plate 1
22 10010022  [MRZEY Tension Release Shaft 1
23 10004205 [ RIE4ET Presser Spring Regulation 1
24 10003917 |V IR RE Nut 1
25 10004439  |HIE FAT Presser Guide Bar 1
27 10010024 |JEAT 528 Presser Bar Guide Bracket 1
28 10010646  |JFT Presser Bar 1
29 10010021  |Z2&1 4 Presser Bar Thread Guide 1
30 |10003921  |WA%]1/4X40 1.=8 Screw 1/4X40 1=8 1
31 10010018 |h2%79/64X40 1.=8.5 Screw 9/64X40 1=8.5 2
33 [10010650 [#24T9/64X40 L=10.5 Screw 9/64X40 1.=10. 5 1
. Rl For Light medium—heavy materials
8 10010645 | % Hs JHE 44 Presser Foot ASM 1
26 10010647 | &5 Presser Spring 1
32 [10014118 |JEkFHhE Presser Bar Lower Bushing 1
J2kl For heavy materials
8 10005982 |3 s AL Presser Foot ASM 1
26 10006068 |1 &35 Presser Spring 1
32 10005915 |EFF4hE Presser Bar Lower Bushing 1
KHERJEHL For heavy weght materials (big roating hook)
8 10005982 |3 & s A4 Presser Foot ASM 1
26 10004473 | R Presser Spring 1
32 10005915  [J&AT40EE Presser Bar Lower Bushing 1




5. XEMrél# Feed mechanism components

_39_



5. iLEMr4HME Feed mechanism components

=) NNE=A ep =t
R KL 4 FK DESCRIPTIONG A
REF. No. [PART. No. QTY
4 10014120  |3ZRL Y gl Feed Regulator Bushing 1
5 10010286 [k b4 Screw 1
6 10013869 [ RHEA A& 5 Spring 1
7 10013870 [ RIEEBIA 4 Pin 1
9 10010281 [ kHEE edH MR %] Screw 1
11 |10010069 |1&RE4EFF4Y Pin 1
12 10010071 |#2%79/64X40 1L=6 Screw 9/64X40 L=6 1
13 10010084  |HA7F &M Conneeting Rod 1
14 [10010240  [3ZRHH T ERATE0TE M Rubber Ring 1
16 10010649 | {R]1EAREFF$41E] Snap Ring 1
19 10010649 | {R]3E44EFF 41 Snap Ring 1
20 |10010643 |#2%479/64X40 L=6 Screw 9/64X40 L=6 2
21 |10010069 |FHIESNHERERY Pin 2
22 |10010068  [iERHEBHR Link (Long) 2
23 110010075  |i&HRMEIEEhHR Link (short) 2
25 10010102 |3E R B4R 88 25474 Adusting Link Shaft 2
26 10010506  |H34]15/64X28 1=7 Screw 15/64X28 L=7 1
27 10010071 |M2%79/64X40 L=7 Screw 9/64X40 L=7 1
28 10004440 | 425 Feed Bar Shaft 1
29 10010090  |3& k4t el FH 24 el Retaining Ring 1
31 |10010099 [#2%4T1/8X44 L=6 Screw 1/8X44 L=6 2
34 10010073 | R&klal Feed Spring Hook 1
35 110010096 |3k} An4Y Pin 1
36 10010643  |H34T9/64X40 L=6 Screw 9/64X40 L=6 1
37 [10004475 |#2£E9/32X28 9/32X28 Nut 1
39 10010095  |h24]3/16X28 L=15.5 Screw 3/16X28 L=15.5 1
40 [10010086 |46 ) ik Lifting Rocker 1
41 [10010095 [#2%]3/16X28 L=15.5 Screw 3/16X28 L=15.5 1
42 110010091  |4hfr a4 Screw 1
43 |10010097 |¥a4 % Feed Driving Shaft 1
44 |10010090 |34y bl Thrust Collar 1
45 (10005020 [#2%T1/4X40 L=6 Screw 1/4X40 L=6 2
46 10014116 [iZEEhrahE Feed Rocker Shaft Bushing 1
48 10010074  |HR4T11/64X40 1L=7 Screw 11/64X40 L=7 1
49 (10010090  [462F Hilikh Fi 42 Pel Retaining Ring 1
50 10004474 |48 )88 Feed Bar Driving Crank 1
51 10004993  |HR4£]3/16X28 L=14 Screw 3/16X28 L=14 1
52 |10010085 |45 A5 2% ] 44 fE Washer 1
53 |10010100 |34 SIE Hitw Lifting Fork 1
54 10010093  |B24T11/64X40L=10. 5 Screw 11/64X40L=10.5 1
55 10014116 a7 dhnrihe Feed Rocker Shaft Bushing 1




5. &R 4{f Feed mechanism components

Fg |k ” =
REF. No. |[PART. No. K DESCRIPTIONG QTY
56 |10010090 |44 Bl el Thrust Collar 1
57 (10005020 |#R%]1/4X40 L=6 Screw 1/4X40 1=6 2
58 110010243  |{A1EARHAIONE P Rubber Ring 1
60 10014119 |5l & Bushing 1
61 20003731  |fE[ERHR T Reverse FEED Controllever 1
62 110003921 |BR£]1/4X40 1=8 Screw 1/4X40 L=8 1
63 110003921 |BR%T1/4X40 1L=8 Screw 1/4X40 1=8 1
69  [10010506 |W#%]15/64X28 L=7 Screw 15/64X28 1=7 1
. "PERl For Light medium—heavy materials
1 10010283 [{#I2ERHER Feed Adjust Rod 1
2 10010288 | {23 b e A4 Feed Regulator Pin 1
310010242  |ERFRETT A Feed Regulator 1
8 10004042 |3ZRHEE e4 Feed Dial 1
10 10010072 |3LRlEFT Conneeting Rod 1
15 10010237 [{81284} 3% Spring 1
17 20001767  [{83Kl i FNE4 Reverse Feed Arm ASM 1
18 (10010236  [fE1EkHIIARIRET Screw 1
24 110003966 | {RI1&AHE SR A H AL Feed Adjust ASM 1
30 10011066  |iERLF Feed Dog 1
32 20001665 |7 4EERAE Feed Bar ASM 1
33 10010235 |43 i 72 B Feed Spring Hook 1
38 10010076 [iZEl K Feed Rocker 1
47 10010238  |M24T Screw 1
59 10010241 {1364l Reverse Feed Shaft 1
65 10010284 |42 shk pe 5 47 5 Reverse Feed Spring 1
JZ%} For heavy materials
1 10006018 |f&1i& kL& AT Feed Adjust Rod 1
2 10006007  |[{R1iXRLEFRY Feed Regulator Pin 1
3 10006011 |ERH 1T 2% Feed Regulator 1
8 10006012 |32} #E g4l Feed Dial 1
10 10006004  |iER}i4 Conneeting Rod 1
15 10004430 |81k Spring 1
17 20005688 [{#13E R} Hh A A4 Reverse Feed Arm ASM 1
18 10010095 | &1k} IZET Screw 1
24 (10005989  |BILKMESIMRFLLE  [Feed Adjust ASM 1
30 10006005  |iERI A Feed Dog 1
32 (20001665 |4 HEEAE Feed Bar ASM 1
33 10006015 |7 F&[H & H Feed Spring Hook 1
38 10005990  |EK} R Feed Rocker 1
47 10006912  |H24T Screw 1
59 10010241 {31364k Reverse Feed Shaft 1
64 10006014 |3ERMHE AT s %h Feed adjusting shaft 1

_41_




5. &R 4{f Feed mechanism components

75 Ykl . s
REF. No. |PART. No. Sl DESCRIPTIONG QTY
65 10006010  (#zhHR B A 5 Reverse Feed Spring 1
66 (10006008  |R&AlENY ARISAT Washer 1
67 10006013 3k T b gl Washer 1
68 [10006006 |36k}l £ Washer 1
KJiERR Bkl For heavy weght materials (big roating hook)
1 10006018 |{#I%RLEAT Feed Adjust Rod 1
2 10006007  |{513& 8% M4 Feed Regulator Pin 1
3 10006011 [ERF T 7% Feed Regulator 1
8 10006012 [2&Ah el Feed Dial 1
10 10006004 [EREFF Conneeting Rod 1
15 (10004430  |{83%RH 5 Spring 1
17 (20005688 |83k} i1t Reverse Feed Arm ASM 1
18 10010095  [{F1%4} i HRHSET Screw 1
24 10005989 {33 A1 45 )y i Jas s 44 Feed Adjust ASM 1
30 |10006005 |iERLF Feed Dog 1
32 20002335 | LEESA: Feed Bar ASM 1
33 10006015  |F7 E&[HE EH Feed Spring Hook 1
38 10005990  |iEAH AN Feed Rocker 1
47 10006912  [W84T Screw 1
59 10010241  |[{&3%kM4h Reverse Feed Shaft 1
64 10006014  |3&RFEY 2850 Feed adjusting shaft 1
65 10006010 2 5hH A A7 3% Reverse Feed Spring 1
66 (10006008 |34 BRIRAT Washer 1
67 10006013  [3&AHH b bl Washer 1
68  [10006006  |{5]3% 4} ity 2 el Washer 1

,42,




6. 54 1F Oil lubrication components

,43,



6. VEWEAM 0il lubrication components
= N =X SNepr 2L
1 10008938 | i 0il Singt Window 1
2 10008939 | & OJE Pl Rubber Ring 1
3 10010343 | A fityh Main Shaft 0il Tube 1
4 10010293 | Wh 4R IEH: 0il Pump Support 1
5 10010292  [#24715/64X28 1=9 Screw 15/64X28 1=9 1
6 10008934  [#24]3/16X28 L=6 Screw 3/16X28 L=6 1
7 10010294  |[=]yhEs e 0il Felt Presser 1
8 120000778 |[ulyiAE 4 AE 0il REturn Tube ASM 1
9 110004476 |||y Sk Holder 1
10 10008067  [i&kHalh ek 0il Wick 1
11 10010345 | FERR (Lol 0il Tube 1
12 |10010295 | BEARAL I TRAR Tube Holder Lower 1
13 10010292  |42%£]15/64X28 L=9 Screw 15/64X28 1=9 1
14 10010341  [JEhR o i 15 5 Spring 1
15 10010344  |W24T 0il Adjusting Screw 1
16 10008817  |JHiZR B 1 0il Pump ASM 1
17 10004046 | VHZR ZAEHR 0il Pump Installing Base 1
18  |10004062 |#Z4TM3X8 Screw M3X8 3
19 [10002476  |iHAR Ak 0il Pump 1
20 10004063 | WhZE M5 0il Pump Impeller 1
21 110004064 |W2%] Screw 3
22 |10004044 |WhZEE 0il Pump Cover 1
23 10004066 | ZE RS FEHR 0il Pump Impeller Cover 1
24 110004056 |[7]3AY: % Plunger 1
25 |10004059 |k:ZEH: Plunger Spring 1
26 [10004043  |[fEgElBET Plunger Screw 1
27 (10004060 | FHhALhE Hook Driving Shaft 0il Tube 1
28 10010066  |HZ4£T11/64X40 L=9.5 Screw 11/64X40 1L=9.5 1
29 (10010340  |fEuhaE ek 0il Tube Joint 1

,44,




7. hE 5T Oil reservoir components




7. WELSr2HAE 0il reservoir components

=1 DI =N Wl L
1 (20005394  [Jhi#EsE 0il Reservoir ASM 1
2 10008313 |y 0il Reservoir 1
3 10004222 (465 HTH4Y Top Pin Of Lifting Presser Foot 1
4 10009989  |Hi#E A 0il Reservoir Gasket 1
5 [10009993  [HL3k Head Gasket 4
6 |10009991 |HEqhfLIBET Screw 1
7 10009988  |0JE[El Rubber Ring 1
8 10009987 |44 &L A it Two—way Crank Of Lifting Presser Foot 1
9 10003893 | XN r] pHh A L ¢ Twisting Spring Of Two Way Crank 1
10 10002559 |4 H Al E 441 Snap Ring 1
11 10003896 |4 s B AT 35 3k Bracket 1
12 10002613 |24 Screw 1
13 [10003890 [#+)15/64X28 Nut 15/64X28 2
14 |10003895 |W#4T15/64X28 1=30 Screw 15/64X28 L=30 2
15 10003898  |M24T Screw 1
16 10003899 (46 s % Knee Pressing Shaft 1
17 10009985 | ERMAFE A Knee Pressing Plate ASM 1
18 10004223 |FERZIH 4K Knee Pressing Plate Cover 1
19 10003901  |¥ER40AT Knee Pressing Plate Rod 1
20 10003900 | #EAT Knee Pressing Plate Rubble 1
21 10003891 R B Knee Pressing Plate 1
22 10003897 | RT3k Knee Pressing Plate Holder 1
23 [10003894 |#54]15/64X28 L=15 Screw 15/64X28 L=15 1
24 10009986 |1k jas H 0il Reservoir Cushion 2
25 10009986 | W14E <7 s 0il Reservoir Seat 4
26 10003889 [y AL HEET 0il Reservoir Nail 4

,46,




8. BErE. ﬁﬁﬁﬁﬂ?ﬁ%ﬁ'?ﬂﬁ‘ Belt cover. bobbin winder & thread stand components

7

0 =0
—~p =0—3

11

_47_



8. B, SREkAR I AAE

= N =X SNepr 2L
1 10004464 | LEe T ERE Belt Cover 1
2 10004460  |§yEH 5% oAb 40 Belt Cover Cap 1
3 #g)E AR Rear Belt Cover ASM 1
4 |10004465 | )55 Rear Belt Cover 1
5 10004457 |5 B55% 5 A Rear Cover ASM 1
6 10011153 |55 e Belt Cover Support 1
7 110010842  |IEET Screw 2
8 10010993  [SZAEH4T Screw 1
9 10012318 W4T HpH Washer 1
10 |10008323 |Ji B B AMRET Screw 2
11 10003083 [ AU 4] #4[E] Washer 2
12 |10004300 |3k £ 40 E Thread Tension ASM 1
13 [10004324 [#2%4]11/64X40 1=7.8 Screw 11/64X40 1=7.8 1
14 10004321  |id £k 2hr Thread Tension Dick 2
15 10004314 |idekJe ki Thread Tension Spring 1
16 [10004315 |k gkJeekight Tension Nut 1
17 |10004325 |W24T11/64X40 L=5 Screw 11/64X40 L=5 1
18 10004312 |izh#R Presser Plate 1
19 (10004320  |ZeLkit iz Rubber Brake 1
20 10004319 |52k Bk Positioning Finger 1
21 10004301  [#2%]1/8X44 1L=12.5 Screw 1/8X44 1=12.5 1
22 |10004316 [k BRARIRAET Screw 1
23 |10004329 |ZRLREABAT Screw 1
24 [10004326  |ZELk HEH AL Bobbin Winder ASM 1
25 110004327 |Legkie Bobbin Wheel 1
26 |10004318 |Leek4h Bobbin Shaft 1
27 110008197 |LeLk s AMgAT Screw 2
28 [10003083  |ZeLk il ACHZET 14 Washer 2
29 10007130 | £k Aup it Thread Stand Asm.

30 [10004282 |k A Column Cap 1
31 10004293  |Zk28 F4E Column Pipe (Upper) 1
32 (10003301 M5 X 14124] Screw 2
33 10003022  |#[E Washer 5
34 |10002953  |M5UZ K} Nut 5
35 |10004289 |id£ki Thread Guide Pipe 1
36 10004285 |id&iEE Thread Guide Bushing 1
37 10004298 | it zk4e Thread Hanger (Upper) 1
38 10004286  |##E I Column Pipe Connector 1
39 10004291  |ZRA8 N Column Pipe (Lower) 1
40 (10004290 |#AJE Washer 16X30X 1.5 2
41 110004295 | #JE Washer 16.5X27.5%3 2

,48,




8. Bl sedkas Bl & Pt

=) NNE=A e =t
R L4 H DESCRIPTIONG Akt
REF. No. [PART. No. QTY
42 10002953 |M5UER] Nut 1
43 110004288 |4kl Spool 2
44 110004287 | RL R Spool Cushion 2
45 |10004281 | Zkak A Soft Cushion Of Thread Plate 9
46 (10004299 |Zk#E Thread Plate 2
47 10003312 |M5X 30U&4T Screw 1
48 10004284 | Fid4kse Thread Hanger (Lower) 1

7497







9. Bfff Accessories

Fg |k ” =
REF. No. |[PART. No. Ak DESCRIPTIONG QTY
1 10004466 A1k B4 Head Connecting Hook 2
2 10011041 WL 4 s Head Connecting Hook Socket 2
3 10003889 | M1 kit 4 e kT Head Connecting Hook Nail 4
5 10010994 |#E22J] (KD Screw Driver (L) 1
6 10010995 |#Z22J] (+p) Screw Driver (M) 1
7 10013185  [#E2 ) (/) Screw Driver (S) 1
9 10004399 M1k EE Head Cover 1
10 (10004514  [HLkZAE Head Pole 1
11 |10004455 |HifT A 0il Bottle With 0il 1
12 10003892 | WhALmL 2k 0il Reservoir Magnet 1
i, hJERl For Light medium—heavy materials
4 [10004898 [HLEI (DBX1) Needle DB X 1 141,
8 10010060  |#2:L» Bobbin 3
JE%} For heavy materials
4 |10003634 |HLE (DBXD) Needle DB X 1 149
8 10010060 [#R:L Bobbin 3
KJERR JE Rl For heavy weght materials (big roating hook)
4 (10003634 [HLEF (DBX1) Needle DB X 1 114,
8 10007138  |#R.L» Bobbin 3

,51,




